AT bawe,y TEST REPORT
l.lﬂl\lEl‘Sll'.y eu 4S5P BM18650ZTC 14.8V 6.5Ah

Project Hensel

CERTIFICATE

Uber die Einhaltung der Forderungen geméfR des UN Reports ,.ST/SG/AC.10/27/Add.2"

LAmendments to the third revised edition of the recommendations on the transport of dangerous
Goods, manual of tests and criteria”

Accumulator-Pack: 4S5P BM18650ZTC 14.8V 6.5Ah

Ref. Number: 8886

L PERFORMED TESTS RESULTS \
38.3.4.1 Test 1:  Altitude Sim_u[ation passed
38.34.2 Test2: Thermal Test passed
38.34.3 Test 3: Vibration passed
38.34.4 Test4: Shock passed
38.34.5 Test5: External Short Circuit passed
38.3.4.6 Test 6: Impact not required
38.34.7 Test7: Overcharge passed
38.3.4.8 Test 8: Forced-Discharge not required

The battery pack contents 7,8g Lithium. Transportation without class 9 allowed.
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